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g HEFAba SBC-B12 36V 500Wh
o 2 AR Chinese
Name of Sample s /
English
a5 1118030194
Sample No.
R4 RWT I HRAH
Consignor /
AR KEHT (F3 BRAF
Manufacturer /
S BEE CRTREREDEMNENT REHET)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3

BAEE (KT BYEMmOENS R

] T /E
ﬂi;ﬁdi ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 38. 3
5Ly .
A AL W IR
Appearance Black Plastics cement shell
E ., . A
GRor: Lk 2018-03-16 A RIAAE B 2018-03-20 ~ 2018-05-04
Accepted Date Test Date
T B BRI AR 35D i AN - S FE R S
L Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Impact, Overcharge, Forced discharge

SR, ZREASCESE (RTERIYZEROET R FEET M)
ST/SG/AC. 10/11/Rev. 6 38. 3kRHET K,

M) 4k The sample has passed the test items of UNITED NATIONS “Recommendations on the

TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Crj
Conclusion 38.3

e E falS

BiE Al 7S A i ZHRechargeable Lithium Battery. / SL‘fD;— é‘)}
Comment ok r ﬂ\%
{/ \ <
\ T &
Fie bt / Mﬁ,/
Consignor 215500
R Post Code

e \L oo oA 17 2 %4
:pﬁ" 'W Checker: ‘ﬂr Qéj Compiler: g\ ;’%'

Approver:

RE

Title: @B TR (Vice chief engineer)
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g | BRAE LA R ERSAFREERT Aol 25 oy =
) *l)i\m']ru% $Iﬁ g 'é":r.:\-
N Name of Test Standard requirement or The )
0. - Clauss: Nuribisr of Staridzid Test Result | Conclusion | Remark
?E;ﬂ (%?ﬁ@ﬁ%@ﬁﬁﬁ‘]ﬁb‘{% UG FNER U
FMY ST/SC/AC. 10/11/Rev. 6 38. 3 RUT. 1 IR [
1 }%fgﬁm UN Manual of Tests and Criteria ’ S{:fﬁf ;ndix 1 ey i
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1 e -
simulation Passed
?{EE «?&%}J’éﬂﬁ%%iﬁﬁm;‘éﬁiﬁ iax;éaﬁnﬁﬁ
; FAEY ST/SG/AC. 10/11/Rev. 6 38. 3 RKT. 2 WHsE 2
2 ﬁ‘éiﬂuﬁ UN Manual of Tests and Criteria : é:el}ﬁf endix 2 k& /
Thermal test  [s1/56/AC. 10/11/Rev. 6 Section 38.3 Test T.2 bp Pessod
gﬂ?}»ﬁ (T ER I ER NS R e
= T ST/SG/AC. 10/11/Rev. 6 38.3 RET. 3 WL 33
3 . ﬁdj UN Manual of Tests and Criteria 3 ;,I:gﬁ-f Sndix 3 ey /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 [ C PP P;ssed
gﬁ ﬁ%?ﬁ@ﬁ%i&ﬁ?&ﬁ@i&% R AR
. ST/SG/AC. 10/11/Rev. 6 38.3 RIT. 4 7. B
4 it UN Manual of Tests and Criteria ;;EH‘? :Elndix 4 ey /
Shock ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.4|"Cc PP B
BEE CEFaREMEHMENT KRR fkrE
YN F ) ST/SG/AC. 10/11/Rev. 6 38. 3 BT 5 | HEE 5
5 - UN Manual of Tests and Criteria See Abpendix 5 o /
EKterI}al §hort ST/SG/AC. 10/11/Rev.6 Section 38.3 Test T.5 ik Paﬂssed
circuit
?EE f%ﬁﬁ@%%iﬁﬁﬁ@@&%ﬁiﬁnﬁ%
=) ST/SG/AC. 10/11/Rev. 6 38.3 RIET. 6 Wi 6
6 ity UN Manual of Tests and Criteria : S{;EHA% endix 6 Lk /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 o fosrect
E%E»EJ CET i R E M DT R Abil
. F ST/SG/AC. 10/11/Rev. 6 38.3 RHET. 7 AN
L B UN Manual of Tests and Criteria : églﬁfﬁ anix 7 ey /
Overcharge  |s1/S6/AC. 10/11/Rev. 6 Section 38.3 Test T.7 o NP
g%@ R TR RYERMEIT KMk
) ST/SG/AC. 10/11/Rev. 6 38.3 RIAT. 8 ARV
8 EE%IJBIEE‘ UN Manual of Tests and Criteria . #;Eﬁf Sndix 8 e /
Forced discharge [s1/s6/Ac. 10/11/Rev. 6 Section 38.3 Test T.8| 0 "PP P;’Sqod
A IRF LAt RBHRRE :21°C-22°C ; BRESIGRE - /%
TR Er G raRaast Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
AR B
/
5}@*&%,%% Test Item
Subcontracted Test Sex®E | LA / R % P
Condition Subcontracted | Name Post Code
Laboratory W hk i W, 7% y
Address Tel

d a8 A

~

FoAa
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A5 MR B 4 AR AL
1
No. Name of Test ltems | Altitude simulation
| KW Bofor RBE Af
*—?‘rﬁr *‘f‘%%?& ﬁgﬁﬂl clore Ti?ﬁ\j:; After )ﬁi_é_ﬁi 3@]%%& ';\L/F@J
%5 Sample Status RZ T @, R RE FBEE | Mass Loss | Residual |3 %
Sample Mass ocv Mass oCcv ocVy Other
No. /g v /g A% 1% /% | Event
001 | soxc Futty et | 30135 | 4143 | 3013.5 | 41 42 0. 00 99.98 | o
002 | o | 30950 | 41.44 | 30240 41. 44 0.03 100.00 | ©
003 | 1ovc Furty mged | 3037.5 | 4144 | 3037.0 | 4143 0. 02 99.98 | ©
004 | iovc runy sged | 3033.5 | 4146 | 3033.0 | 4143 0. 02 99.98 | o
005 | socxc hurty eged | 3013.5 | 4142 | 3013.0 | 4142 0.02 | 100.00 | o
006 | socic rorny doanged | 3032.0 | 41.46 | 303L0 | 4146 0.03 | 100.00 | o
e
007 | soexc rurty meged | 3033.0 | 41.45 | 3032.5 | 4144 0.02 | 99.98 | o
008 | socxC rorty ged | 3032.5 | 41.44 | 30315 | 4L 43 0. 03 99.98 | ©
J-FﬁEThis space intentionally

&ik: L-#k V-RA DMK R-kE
Note: L-Leakage V-Venting D-Disassembly R-
No Disassembly,No Rupture & No Fire.

F-RK 0-Rih. RBA. MK, Lakd. ALK,

Rupture F-Fire O-No Leakage,No Venting,

- s, 1

i1
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B ) RRAE LA | AR
No. Name of Test Items Thermal test
‘ KIS Bef XIS ARt
Ha|  Hara LD L REE Aot | g gank| Slaem L
%5 Sample Status RE | FHRELE RE FF#& 9, /& | Mass Loss| Residual | L%
Sample Mass ocv Mass ocv OCV  |Other
No. /g a4 /g v 1% /% | Event
001 | jyeriet® 30135 | 4142 | 30125 | 40.96 0. 03 98.89 | o
002 | @ hh | 30240 | 4144 | 3023.5 | 4096 0. 02 98.84 | o
003 | jopecrem®Am | 30370 | 41.43 | 3036.5 | 40.96 0. 02 98.87 | o
004 | oycoidh® | 3033.0 | 4145 | 3032.5 | 40.97 0.02 | 98.84 | o
005 | soerait | 3013.0 | 4142 | 30125 | 40.96 0. 02 98.89 | o
006 | socperrirt | 30310 | 4146 | 3030.5 | 40.96 0.02 | 98.79 | o
007 | socreprirne | 30325 | 4144 | 3032.0 | 40.97 0. 02 98.87 | o
008 | socrerre | 30315 | 4143 | 30310 | 40.96 0.02 | 98.87 | o

R A

This space intentionally

left blank

Fix: Lk V-IRA DA R-3EL F-RK 0-AiF. LR, LMK, LK. fik
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

7y i
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K% 5 BAHA LA | )
No. Name of Test Items Vibration
ﬁ-u‘% ;f_f_‘g, 3k ‘;e& 1‘&-’& 'ﬁ{f Before RIS After )ﬁ' i‘ Fk #| ,’% 3 -Ft- b,
% Sample Status RE FReE| FE Fr3#-%, & | Mass Loss | Residual | L&
Sample Mass ocv Mass OCv oCcv Other
No. g AY g Y, 1% 1% Event
001 | oy Goh® 1 30125 | 40.96 | 3013.0 | 40.96 0.00 | 100.00 | o
002 | oy Gl 1 3023.5 | 40.96 | 3024.5 | 40,96 0.00 | 100.00 | o
003 | o GOEERS ) 3036.5 | 40.96 | 3036.0 | 40.96 0.02 | 100.00 | o
004 | o GoERRE | 30325 | 40.97 | 30320 | 40,97 0.02 | 100.00 | o
005 | oevepirr® | 30125 | 40.96 | 30125 | 40,96 0.00 | 100.00 | o
006 | soveprcni® ] 3030.5 | 40.96 | 3030.5 | 40.96 0.00 | 100.00 | o
007 | cocverorit | 30320 | 40.97 | 30825 | 40.97 0.00 | 100.00 | o
008 | soverriani® 130310 | 40.96 | 3031.0 | 40.96 0.00 | 100.00 | o
\ This space intentionall
ATEE™ Pl blank

e »~w

FiE: LR V=R DR R PR K 0-AR. LBA. LK. RBE. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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K5 j KRR B 4 4 ity
No. Name of Test Items Shisek
% . “ls
. N RIS H Before BRI /E After FRHA [FAGE |
485 - RE | FROUE| RE Fr3& &, /% | Mass Loss | Residual | 3
% Sample Status )

Sample Mass ocv Mass oCcv ocv Other
No g AY /g AY % 1% Event
001 | ycrin®® | 3013.0 | 40.96 | 3013.0 | 40.96 0.00 100.00 | o
002 | yeycrir® | 3024.5 | 40.96 | 30245 | 40.94 0.00 99.95 | o
003 | joyepaire | 3036.0 | 40.96 | 3036.0 | 40.96 0.00 | 100.00 | o
004 | yeyeronin® | 30320 | 40.97 | 3032.0 | 4097 0.00 | 100.00 | o
005 | socverie® | 30125 | 40.96 | 3012.5 | 40,95 0. 00 99.98 | o
006 | socveraiarot | 3030.5 | 40.96 | 3030.5 | 40,96 0. 00 100.00 | o
007 | sooveporare | 3032.5| 40.97 | 30325 | 4095 0. 00 99.95 | o
008 | sociC runty amges | 30310 | 40.96 | 30310 | 40.96 | 0.00 | 100.00 | o

ﬂ. - }‘E_E E_:;Fhis Spa]L:“i nbtlear;]tki onally

FiE: LR V-RA DR RARE F-AK 0-RMR., RBA. LEK. LKL, fAK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

L= »



LA T AR A o
# ol & - Kk

SRICI Testing Centre Test Report — Appendix

NO. 1118030194

7/11

A% . AT B 2L # Sk

No. Name of Test [tems External short circuit
sianel B M Pt haens
Sample No. Sample Status ’ C P Other Event

001 1cyécggﬁ?z}§$ged 58.5 0

002 ICYéCEEﬁ?zEEged 58.4 0

003 ICYéC;Eﬁ?cﬁhgged 58.6 0

004 1cyécggﬁ§z§$ged 98. 4 0

005 50C§8Cfﬁﬁftﬁh$ged 98.2 0

- 50c§gcgﬁ§?£$ged 58.3 0

oy 506?3C;ﬁﬁ$ cﬁh;%gcd 58.3 Y

Bl 506\?8%%??;%@(1 58. 1 0
PR ES This space intentionally left

blank

riE: DR R-RE TR K 0-LRIK. TRK. TR
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

| WY&
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A5 6 IR B 4 -
No. Name of Test Items Impact
£ "7 =g
[ Ao Wi i 3 P
Sample No. Sample Status X. Ex mﬁc emperature Other Bvea
1CYC 50%%& 5
009 1CYC 50% Capacity 112.3 0
1CYC 50%%
1CYC 50%%¢ 4t
Gl LCYC 50% Capacity 108. 2 0
1CYC 50%% 4+
oL 1CYC 50% Capacity 110. 2 o
PRg ="
013 1CYC 50%AF & 104. 9 S

1CYC 50% Capacity

Ry This space intentionally left
211‘_I.E3 blank

ik D-RRA FALK 0-FMRIK. FAe k.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,

.

WA L
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BE ; KPR B 4 AR U]

No. Name of Test Items Overcharge
Bt HERE 7o
Sample No. Sample Status Other Event

014 ICYéCI\iﬁﬁfﬁiwd i

015 1cvécggﬁjcﬁh?rwd ?

016 1CYéCESﬁ?E§ged :

017 ICYécﬁgﬁfﬁgﬁrged 0

018 50038Cf5ﬁf§fged °

019 50(:?8%?%? zE-Eged ©

020 505‘32055%??;&%{1 °

o 50CYCHE4s 7 0

20CYC Fully charged

211;2E£3 This space intentionally left blank

&k DRRIR F-AL K 0-FfBik. RATK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

-

L % b7 ot W WP S



LA TR R A B s
B AR E-HE g

SRICI Testing Centre Test Report—Appendix 8  No. 1118030194

4 ke s

A WA

10/11
A% . RWTELH | ks
No. Name of Test Items Forced discharge
o5 SRS LR -3
Sample No. Sample Status Other Event
022 1CYC 1FCquClE;;E'%dhi)}f[cEl?xafrged 0
023 1cYC lrcu\ﬁ?%fzc?med 0
024 1cYC llf(flcl%?iﬁfcfarged 0
025 1cYC llgjylcl?ﬁ%ﬁmged 0
026 1cYc 1531%%%12&:&1»@(1 0
027 1cYC If?ﬁ?ﬁl?cfdrgd 0
028 1cYC lls.lylcl?ﬁ?cﬁlrged 0
029 10YC ll%i%%ﬁfarged 0
030 1cYc IFinClj;_Eﬁfglc?arged 0
031 1cYC lzgjylclsfﬁ%cfarged 0
032 SOCYCS%&;%%%}?CEE;MM 0
033 . ?Tﬁfi%ﬁmgpd 0
034 5ocvc5?%(:1;;ﬁ%ijﬁirged 0
035 50@@"&@:}‘& H &
50CYC Fully discharged
036 5OCYC525ﬂﬂ;;d%iff{cfsarged 0
037 SOCYCE(J)?CquCl};E%iﬁiEEﬂrged Y
038 SOCYCSOF(LYICi?f:iﬁiﬁlrged 0
039 500\(05 %Cqucl'j;E ?i%cfarged Y
010 ﬁocycs{?%i‘j;é?}%ﬁarged 0
041 SOCYéﬁﬁil\[liieiff:ﬁmged 0

i DMK ALK 0-RMRAR. RAek.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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SPECIALIZED BIGYCLE COMPONENTS INC.
Rechargeshla EHon Batlery
. f This battery must ba disposed of properly
S : S SBC-BI2-13.4Ah/500WK/36V
\ : i ¥ S s B 0INRIDR-AT
! g Y =y 1 0000099457 Rt
| : a1 :

kAR T B ok



